



## TEXTILE TESTING LABORATORY

## TECHNICAL SERVICE REPORT TC/071/09

<b>CLIENT:</b>	Flameproofings Ltd Units 1 & 2 Lyon Industrial Estate Springfield Road Kearsley BL4 8NB	<b>Laboratory Report No:</b>	TC/071/09
		<b>Date Received:</b>	19/05/09
		<b>Date issue:</b>	02/07/09
<b>Contact:</b>	John Brannan		

<u>SAMPLE(S) IDENTIFICATION</u>	<u>AIM OF SUBMISSION</u>
<b>Sample:</b> 1) Aura 2) Agua Nova  <b>Quality:</b> - <b>Colour:</b> - <b>Substrate:</b> -	To give an indicative assessment of the integrity of backcoating finish of the fabric submitted, when tested in accordance with: <b>BS 5651:1989: Laundering procedure at 40°C</b>

<u>SPECIFICATION REQUESTED</u>
-
<b><u>TEST</u></b>
Pre-treatment: BS 5651: 1989: Laundering procedure, 50 washes at 40°C

<u>Test method used as guidance</u>	<u>Findings</u>
BS 5651: 1989: Laundering procedure,  50 washes at 40°C	The backcoated finish remained in tact after the laundering procedures with no visible cracks or damage revealing the fabric surface.